Colorado Water Conservation Board

Water Plan

Water Project Summary

Name of Applicant Silverton, Town of

Name of Water Project Project-01854 Kendall Mountain Alluvial Aquifer

Grant Request Amount $63,797.00
Primary Category $63,797.00
Water Storage & Supply

Total Applicant Match $13,851.00
Applicant Cash Match $13,851.00
Applicant In-Kind Match $0.00

Total Other Sources of Funding $75,549.00
SWCD $11,752.00
Southwest Basin Roundtable $2,100.00
CcwceCB $61,697.00

Total Project Cost $153,197.00

Applicant & Grantee Information

Name of Grantee: Silverton, Town of
Mailing Address: 1360 Greene Street Silverton CO 81433
FEIN: 846,000,718

Organization Contact: John Sites
Position/Title: Public Works Director Email: jsites@silverton.co.us
[...]
of the pipeline diameter, length, and elevation difference between intake and WTP.

3.1.2.5 Condition of Transmission Main

The transmission main consists of approximately 7,300 lineal feet of pipe. Pipe appears to be aging
with sections of steel pipe and cast-iron pipe. The pipe is not buried as it crosses Mineral Creek. See
Figures 3-21 and 3-22. The Town has experienced disruption of flow through freezing in the wintertime
and build-up of sediment in the summer. The pipe has a very shallow bury depth. The exposure in the
bottom of Mineral Creek creates vulnerability from high flows and logs and scour during spring runoff.
We recommend a priority improvement is to plan for the excavation to bury the pipeline across the
creek.

Figure 3-21 Mineral Creek Exposed Pipe

Water Security Report 3-15



Town of Silverton Water Security Report April 2020

Figure 3-22 Mineral Creek Exposed Pipe

3.1.2.6 Proposed Improvements

Recommended improvements to the intake include increasing the capacity, adding flow measurement,
larger forebay, and better creek intake. We recommend that a boulder Rosgen Structure intake inverted
V or vortex weir replace the existing rock diversion dam. New screens and control gates are required
for better control of the water.

Relocate Intake Structure 100’ vertically and up to 1000’ horizontally

USFS Permitting, Water Rights Permitting
Challenging construction
Cost: $278k (from 2009 CIP)

Replace 7,300 LF of 6” and 8” mains with 10” mains

Cost: $803k (from CIP)

Improve Intake Structure

Expand Reservoir
Improve Screen system
Cost: $100k

Water Security Report 3-16



Town of Silverton Water Security Report April 2020

Figure 3-23 Bear Creek Raw Water Intake Pond

Figure 3-24 Bear Creek Raw Water Intake Diversion

3.1.3 Galvin Creek

Galvin Creek is an infiltration gallery supply located between the Boulder Creek Intake and the WTP as
shown in figure 3-22. The water from the infiltration gallery flows by gravity into the Boulder Creek

Water Security Report 3-17



Town of Silverton Water Security Report April 2020

314

transmission main. The infiltration gallery box is accessed through the same Forest Service access
road to Boulder Creek. The access is extremely steep and not accessible in the wintertime.

Flow from Galvin Creek is diverted into an infiltration box as shown in Figure 3-25. The box consists of
an aging concrete sided box with an impervious membrane covered with gravel. The outlet pipe has
an isolation valve at the spring box. This intake is not as vulnerable to natural hazards as Boulder and
Bear Creek. The water quality is excellent and does not have the high turbidity during springs runoff
that the other two supplies have. At the time of the site visit the flow was approximated at 50 to 100 gpm
(0.25 cfs) with additional flow continuing down the drainage. That flow could be captured with additional
work at the box.

The water rights for the Galvin intake is part of the Boulder Creek Pipeline decree, priority No. 231 and
226 on the Animas River, decreed for a total of 4.65 cfs, with a historic date of December 31, 1899 and
a decree date of July 14, 1920. Galvin Creek is considered a second head-gate as part of the Silverton
Water Works System No 1. The point of diversion on Galvin Creek is located at a point whence U.S
Mineral Monument Evergreen bears North 58 degrees 26%" east, a distance of 4,505 feet.

The water court and the State Engineer did not recognize the original decree, and the court therefor
granted the Water Works Special Appropriation Priority No. 1965-1. (Footnote to memo, Maine’s,
Bradford, Shipps & Sheffield, January 23, 1998)

The Galvin Spring supply should be a priority water supply for the Town because of the high quality and
the protection from other physical hazards. We recommend improvements to the spring box to capture
additional water including a larger and deeper spring box with new gravel, along with a measuring meter
and flow control valve.

Figure 3-25 Galvin Creek Raw Water Intake

Summary of Combined Supply

The combined decreed rights for Boulder Creek and Galvin Spring water rights (Silverton Water Works
System No. 1) at 9.3 cfs and the Bear Creek water rights (Silverton Pipeline No. 2), of 9.23 cfs far
exceeds current and future predicted demands. The existing water right decrees have more than
enough flow, however the actual supply during dry years, and when physical hazards occur are less
than secure or reliable.

Water Security Report 3-18



Town of Silverton Water Security Report April 2020

3.1.6

The low flows of each from the StreamStats analysis for a dry period or 7-day 10-year low event of
0.822 cfs from Bear Creek and 0.562 from Boulder Creek, and 0.12 cfs from Galvin combine to have a
dry year or drought year flow of 1.56 cfs or 700 gpm. This is more than double the current maximum
day flow. However, the vulnerability of Bear and Boulder to physical hazards require that flow should
exceed maximum day flows with one of the supplies out of service. With the highest flow supply from
Bear Creek out of service the combined Boulder and Galvin Creek supply would equal 287 gpm or less
than current max day demand.

Susceptibility to Drought Conditions

Silverton’s two main sources of supply, Boulder and Bear Creek, are high elevation, run of the river
intakes, with small watersheds. Both supplies do not have raw water storage above the intakes or
between the intakes and the WTP. Both watersheds and intakes are vulnerable to natural hazards
including avalanches, mud flows, rock fall, very low late season flows and a changing climate.

Silverton’s water rights are junior to senior water right calls on the Animas River. A call was made in
1996, however the SEO office did not allow the call to be enforced because the senior rights
infrastructure was not able to sweep the river.

The drought of 2018 also caused forest fires like the 416 fire which can cause severe water quality
changes which are not treatable at the WTP. The aftermath of wildland fires can result in severe erosion,
mud flows, and siltation at the intakes by filling in forebays and causing screens to foul.

The combination of all these conditions, result in water supplies that are not reliable, therefore, not up
to the standards of a drinking water supply. A reliable water supply is a priority for Silverton’s public and
guests.

It is important for utilities to use scenario planning and consider scenarios that are critical to health and
safety. Under the scenario of extended drought in combination with any other natural hazard, lack of
storage, and a senior water right call, it is prudent for Silverton to plan for another more redundant and
reliable supply. Further improvements to the existing supplies are necessary to insure more reliability
and water security.

Water Treatment Plant

The Town has one Water Treatment Plant (WTP) that treats Boulder Creek, Galvin Creek and Bear
Creek source water. This water security plan will focus on water supply and legal supply. Water
infrastructure is discussed in more detail in an infrastructure assessment SGM prepared for the Town
in 2016. Some WTP issues are discussed here because they have water security implications.

The WTP capacity is 300 gpm. Treatment plant capacity should be based upon meeting the demand
from a maximum day demand (MDD). Previous periods of MDD have already exceeded that plant
capacity. Water from storage tanks would have been drawn down during periods that MDD exceed
WTP capacity.

Another key to reliability for the WTP is redundancy in critical processes. The WTP only has one
treatment train. If the treatment train was disabled or taken offline for maintenance the town would have
no ability to treat water. We recommend that Silverton plan to add a second and parallel treatment train
to the WTP.

Further description of the WTP:
The Town Silverton’s water treatment plant (WTP) treats surface water from the Boulder Creek
and Bear Creek sources using a pre-packaged filtration system from Water Technologies

(Aquafloc 300TSA-HF filter system). The Aquafloc system consists of a single treatment train
which functions as a converntioanl rapid rate gravity filtration plant. The system was

Water Security Report 3-19



Town of Silverton Water Security Report April 2020

constructed in 1986 and has a labeled production capacity of 300 gpm. The Water
Technologies product data sheet is provided in the Appendix.

Individual components of the Aquafloc treatment train include the following:

1. Coagulation: Raw water entering the plant is coagulated using Alum and a coagulant aid

polymer. Chemicals are injected into an in-line mechanical mixer which homogenizes the
resulting flow. The existing mechanical mixer runs off a 0.3 HP motor and supplies an
average velocity gradient of 5,487 s

2. Flocculation: Coagulated water enters a compartmentalized flocculation basin via a 6”
inlet pipe. The flocculation basin contains three separate compartments which are
separated by baffled walls and inter-connecting pipe weirs. At the plant’s design flow of
300 gpm, the flocculation compartment has a wetted volume of approximately 2,990
gallons.

3. Settling/Clarification: Flocculated waters enters an up flow settling basin which utilizes a
single rack of tube settlers to clarify suspended solids. The effective area of the tube
settling rack is approximately 120 ft2. Sludge is removed from the bottom of the
flocculation and clarification basins via a sloped floor and waste drain. Sludge is sent to
the WTP’s nearby backwash ponds.

4. Filtration: Settled water enters the filtration basin via overflow effluent weir troughs. The
filter is a mixed media gravity filter which utilizes 24’ of anthracite coal and 8’ of graded
sand. The filter has a plan area of 60 ft2and is supported by a gravel underdrain system
which utilizes perforated pipe laterals. Filter backwash is completed using potable water
which is pumped from storage Tank No. 1. Used backwash is sent to the WTP’s
backwash pond and is not recycled to the head of the plant. Filter backwash events are
initiated based on effluent turbidity levels (every 1 to 4 days). Additional filter cleaning is
obtained via the use of a hydraulic surface wash system.

5. Disinfection: Filtered effluent from the Aquafloc system is disinfected via gaseous chlorine
injection prior to entering Storage Tanks No. 1 and No. 2. Free chlorine residual is
currently monitored for compliance using samples taken off the plant’s house water line,
which is pumped from Tank No. 1. The plant was designed with the ability to feed
gaseous chlorine upstream of the Aquafloc filtration system so that additional contact
time could be claimed if needed.

Evaluation of Existing Treatment Facility: Filtration
Principle design parameters of the Aquafloc filtration system are compared to updated

CDPHE design criteria in Table 1.
Table 1 Aquafloc Design Parameter Summary

Unit Process Value CDP'E{Ee 3;5;;{ e
Design Flow (gpm) 300 N/A
Rapid Mixer Velocity Gradient (S) 5487 >500
Flocculation Detention Time (min) 10 230
Sedimentation Tube Settler Application Rate (gpm/ft?) 2.5 <25
Filtration Hydraulic Loading Rate (gpm/ft?) 4.9 <5
Filtration Backwash Rate (gpm/ft?) 15 =15

As shown in Table 1, the existing system meets the majority of CDPHE design criteria with the
exception of flocculation detention time. Due to this discrepancy, it is likely that CDPHE wiill
reclassify the WTP from a Conventional Filtration plant to a Direct Filtration plant. This would
significantly reduce the amount of removal credit granted to the plant for filtration and increase
its disinfection requirements.

Water Security Report 3-20



Town of Silverton Water Security Report April 2020

3.2 Legal Water Rights

3.2.1  Water Rights Portfolio

The following Table 3-3 provides a summary of Silverton’s water rights portfolio. Adjudicated water
rights are an important element of the Town water security and constitute the legal water available to
the Town. Figure 1-1 shows the general location and sources of Town water rights according to
Colorado Division of Water Resources records. The Town owns 18.6 cfs of absolute water decreed for
municipal purposes (this does not include water decreed at alternate points), and 8.8 cfs of conditional
water.

The Silverton Water Works System No. 1 (aka Boulder Creek Diversion) is the Town’s most senior
water right and is decreed for 4.65 cfs at the Boulder Creek point of diversion and 4.65 cfs at the Galvin
Creek point of diversion. The original filing included a 17.23 AF reservoir, which, based on historical
aerial photography was likely located near the existing Water Treatment Plant.

The Silverton Pipeline No. 2 (aka Bear Creek Diversion) was originally decreed for 7.0 cfs in Case No.
CA1751-B. In proceeding water right cases (W1289 and 89CWG63) alternate points of diversion
(Silverton Pipeline No. 3, Silverton Well Nos. 1 and 2) were added to the Bear Creek Diversion and the
legal diversion rate currently totals 9.26 cfs. The Silverton Pipeline No. 3 which was located on Mineral
Creek and the Silverton Well Nos. 1 and 2 were likely decreed alternate points of diversion due to water
quality issues. The source water for these rights are not considered a good drinking water supply
because of the high levels of heavy metals leaching from mining tailings and heavily mineralized rocks
in each respective watershed.

Table 3-3 Town of Silverton Water Rights

Water Right N(u:ransbir Apprgg:;atlon Adjug:::‘tlon Admin No. Uses AA;;c.)untc(:c;:)d. Structure Comments
Silverton Water Works
System No. 1 CA1751-B 12/31/1883 3/21/1966 26974.12418 1,2,7,8 4.65 - Pipeline |Boulder Creek Diversion
Silverton Water Works Galvin Creek Diversion, includes
System No. 1 CA1751-B 3/31/1899 3/21/1966 26974.17987 1,2,7,8 4.65 - Pipeline |17.23 AF Reservoir
Silverton Pipe Line No.2 |CA1751-B 9/26/1904 3/21/1966 26974.19992 2,7,8 7.0 - Pipeline |Bear Creek Diversion
Alternate Point to Silverton Pipe
Silverton Pipe Line No.2 |W1289 8/24/1937 3/21/1966 32012.00000 2,8 1.6 - Pipeline |Line No. 3
Silverton Pipe Line No.3 |W1289 8/24/1937 3/21/1966 32012.00000 2,7,8 1.6 - Pipeline |South Mineral Creek Diversion
Alternate Point of Diversion to
Silverton Pipeline No. 2 |89CW0063 8/7/1947 12/31/1972 | 44559.35647 2 0.33 - Pipeline |Silverton Well No. 2
Silverton Well No. 2 W0959 8/7/1947 12/31/1972 44559.35647 2 0.33 - Well
Alternate Point of Diversion to
Silverton Pipe Line No. 2 [89CW0063 8/7/1964 12/31/1972 | 44559.41857 2 0.33 - Pipeline |[Silverton Well No. 1
Silverton Well No. 1 W0959 8/7/1964 12/31/1972 44559.41857 2 0.33 - Well
Big Molas Lake 0ACWO050 5/31/1929 12/31/2004 | 56247.29005 5,6 113 AF - Reservo!r
7/15/2004 12/31/2004 | 56247.29005 | 1,2,3,A,Q 113 AF | Reservoir
Molas Ditch 04CWO050 5/31/1929 12/31/2004 | 56247.29005 5,6 2.2 - D{tch
7/15/2004 12/31/2004 | 56247.29005| 1,2,3,A,Q 2.2 Ditch
Silverton Expansion
Diversion 05CW0087 12/31/2000 12/31/2005 56613.55152 2 - 5.2 Pump |805 AF volumetirc limit
X X . 3,4,6,7,8,9 - 0.9 Other |Non-mining related uses
Silverton /SJC Diversion  |05CW0088 12/31/2000 12/31/2005 56613.55152 —
3,4 0.5 Other |Miningrelated uses
Total 23.02 8.8

Footnotes:
Use Codes: 0 = Storage, 1 = Irrigation, 2 = Municipal, 3 = Commercial, 4 = Industrial, 5 = Recreation, 6 = Fishery, 7 = Fire, 8 = Domestic, 9 = Stock, A= Augmentation, E = Evaporation, Q = Other
Abs = Absolute, Cond = Conditional, cfs = Cubic Feet per Second, AF = Acre Feet

The amount of the decreed water rights is more than adequate to meet the demands contemplated in
for the 20 to 40-year planning period, however, during drought conditions yield of the Towns supplies
does not match the decreed amounts. Further, during periods of drought not only will Silverton’s water
supply be minimal, other downstream senior water rights will have less and may place an administrative
call on the Animas River to curtail junior rights, including Silverton’s primary sources (Boulder and Bear
Creek Diversions).